Results of Test : ChilVRF13217/AR1
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This document confirms that a fire resistance test was conducted in accordance with
BSEN 1365-1: 1999 on a loadbearing compressed straw wall system on 25 October 2013
and the following results were achieved.

Integrity
Cotton pad 135 (one hundred and thirty five) minutes®
Continuous flaming 135 (one hundred and thirty five) minutes™
Gap gauges 135 (one hundred and thirty five) minutes*®

Insulation
Average set 135 (one hundred and thirty five) minutes®
Standard set (maximum) 135 (one hundred and thirty five) minutes®

* No failure of the test criteria had occurred at termination of the test at 135 minutes

The results relate only to the specimens tested, as detailed in test report number
Chilt/RF13217/AR1. This document is only valid in conjunction with the full test report.
The details of the sponsor of results of test certificate Chilt/RF13217 are held on file by Chiltern International Fire Ltd. This certificate is additional

to that issued as ChiltyRF13217 and dated 17 March 2013. The original certificate shall remain valid and is not replaced by the additional
certificate.
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